PARTS LIST

MAIN ASSEMBLY

Part # Description Part # Description Part # Description
1) W400141** Emerald Right Door 28) * Draft Hood Assembly 46) 260-535 Heat Exchanger Assy
2) 904-258 Door Magnet 29) 560-030 Gasket - Relief Mounting 47) * Firebox Heatshield
3) 948-134 Door Stop 30) * B-Vent Clip 48) * Top Heat Shield
4) 44351 Black Butt Hinge 31) * Access Plug 49) W841991** Emerald Hob
5)  W=842001** Emerald Right Side 33) * Pipe Collar 51) * Nut 1/4 x 20 Hex
6) 41211 Tape Gasket w/adhesive  34) 250-020 Rear Panel 67) 42801** Side Shelf with Brackets
Backing 35) 260-037 Rear Control Panel (Optional)
7) * Heat Shield - Right 36) 910-241 Burner ON/OFF Switch 68) 942-061* Decorative Door Grill Front
8) * Firebox - Right 37) * Hole Plug 0.375 (Optional)
9) * Firebox - Base/Back 38) 630-021 Fan Access Panel 69) * Screw-1/4x1/2" FlatHead
10) * Firebox - Left 39) 910-233 Fan Auto On/Off Phillip Zinc Plated
11) * Heat Shield - Left Thermodisc 90) * Screw #10-24 x 1/4 Pan
12) W842121** Emerald Left Side 41) 730-517 Fan Assembly (Option) Head
13) 260-066  DoorShim 910-331/P Fan Blower 91) * Screw #8 x 1/2" Hex slot-
14) * Wire Tie Wrap 43) 910-330 Fan Speed Control (120 V) ted washer
15) * Wire Tie Mount Button 904-569 Knob - Fan Speed Control 92) * Screw 1/4 x 5/8" Flat Head
16) 904-001  Door Rod (120 V) 93) * Screw 1/4 x 1" Flat Head
17) * Wing Nut for Door Rod 910-794 Power Cord (120 V) Phillips Zinc Plated
18) 910-897 High Temp. Wire Harness- ~ 45) 560-071 Firebox Baffle 122) * Screw 1/4 x 1/2" Flat Head
FanEnd Phillips Zinc Plated
19) * Grommet for power cord 123) * Screw 1/4 x 20 3/8" Flat
20) W842081** Emerald Front! undercut
Frame ' ST
21) W942051* Emerald Door !
Front i
22) 936-236  Rope Gasket !
23) 940-087/P Replacement !
Glass i
24) W310171 GlassClip !
67 —
25) * Firebox Front
26) 560-055 Fan Access Door
27) 910-250 Spill Switcl'é o
92 -7
(12 PLACES)\f":
4 ‘,.»"/f *Not available as a replacement part.
ﬁ”’ 93 ** | ast digit of the Part # represents the color
N 123 20 code: 1=Black, 2=Blue, 4= Blush, 5=Brown,
122 Al 8=Claret, 9=Hunter Green
93
20 Waterford E63-1 EMERALD Freestanding Gas Stove



PARTS LIST

52)
56)
57)

60)

64)
65)

70)
71)
72)

73)
74)
75)
78)
79)
80)
81)
82)
83)
84)
85)
86)

91)
94)
95)
96)

*Not available as a replacement part.
** |ast digit of the Part # represents the color code: 1=Black, 2=Blue,
4= Blush, 5=Brown, 8=Claret, 9=Hunter Green

Part #
910-190
908-672
490-061

251-524/P
251-526/P
261-969
910-378
910-380

*

*

904-688
904-641
904-593
904-390
260-042
260-570
910-034
910-035

260-565
560-935
651-580

260-565
904-565
260-042
948-042
260-056
W420011**

EE

910-896
910-897

BURNER & LOG ASSEMBLY

Description
Piezo Igniter with Nut
Control Panel Decal
Switch Plate

Valve Assembly S.I.T. - Natural Gas
Valve Assembly S.I.T. - Propane
Propane Conversion Kit

Valve S.I.T. - Natural Gas

Valve S.I.T. - Propane

Heat Shield

Valve Bracket

#32 Orifice - N.G. (38,000 Btu)

#50 Orifice - LP (38,000 Btu)

#40 Orifice - N.G. (27,000 Btu)

#52 Orifice - LP (29,000 Btu)

Valve Gasket

Log Stand Assy

Pilot Assy-S.I.T.-3 flame - Natural Gas
Pilot Assy-S.1.T.-3 flame-Propane
Burner Box

Air Shutter Gear Assy - Female

Log Set

Burner Assy - NG/LP

Base Plate

Air Shutter Gear Assembly - Female
Hex Key 3/16" AF

Valve Gasket

Air Shutter Gear Assembly - Male
Hinge for Valve Access Door
Valve Access Door

Leg

Screw - #8 x 1/2 Hex slotted washer
Capscrew 3/8 x 3/4" Zinc Plated
Washer 3/8 Flat Zinc Plated

Levelling Bolt 5/16 x 5/8"

High Temperature Wire Harness - to power cord
Hlgh Temperature Wire Harness - Fan End

4 96

Waterford E63-1 EMERALD Freestanding Gas Stove 21





